6720815246
(2015/02) En

Ersatzteilliste
Spare parts list

Atmospharischer Gasbrenner

AE134LP/AE134X

8738890501.aa.RS-AE134LP/AE134X

Buderus




05.02.2015 2
6720815246



[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour Pinstallation/le montage
L'installation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bg] Bax+u ykasaHus BbE Bpb3Kka € MHCTanaumaTa/MoHTaxa
MHcTanaumaTa/MOHTaXXbT TPAGBa Aa ce M3BbPLUBA OT NNLEH3UPaH
3a paboTuUTe CneumanmncT B CbOTBETCTBME C NPVAOKUMUTE
pasnopenbu.

[cs] DileZité pokyny k instalaci/montazi

Instalaci/montaz musi pfi dodrzeni platnych predpist provést
odborny pracovnik s pfislusnym opradvnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen
Installationen/monteringen skal foretages af en godkendt installa-
ter under overholdelse af de geeldende forskrifter.

[el] Znpavtikég unodeiels yia v eykatdotacr/cuvapHoAdynon
H eykatdotaon/cuvappoAdynon MpéETEL va Tpdypatoroleital and
€§ouciodotnuévo yia TIG EpYAoiE] QUTEG TEXVIKO TIPOCWITIKG, TO
omoio Ba npénel va ppovtilel WoTe va TnpoUvVTal oL IGXUOUCEG
Sarageic.

[es] Indicaciones importantes para instalacién/montaje
La instalacién/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks
Paigaldamist/montaazi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[fl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voorde
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin toihin hyvaksytyn ammattiasentajan pitda suorittaa asen-
nus- ja kokoonpanoty6t voimassa olevien maaraysten mukaisesti.
[hu] Fontos tudnivalék az installalashoz/szereléshez

Az installalast/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes elbirdsok
figyelembevételével.

[it] Avvertenze importanti per l'installazione/il montaggio
L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni

vigenti.

[he] 8608369 mgsbo Bomomgdgdo oblGswsgoologol/8nb@sgolsmgol
0bLiGsems30s/3mbEago Mbos §sbbmezogmogl sdrmdsmgdobogols sdzgdvero
335E08030MM0 390LMBEolL dogh, dmddgwo 3sbsfigbob sagom.

[i] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliuoti ir montuoti, laikantis galiojanciy taisykliy, leidziama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

05.02.2015

[iv] Svarigi noradijumi par iekartas uzstadiSanu / montazu
lekartas uzstadisanu/montazu ir javeic specializétam sertificeétam
specialistam, ievérojot spéka eso3os noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montag

De installatie/montage moet worden uitgevoerd door een voorde
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomfares av autoriserte
installatgrer, og gjeldende forskrifter skal folges.

[pl]l Wazne wskazéwki dotyczace instalacji/montazu
Zainstalowanie/montaz musza by¢ wykonane przez uprawnionego

do tego rodzaju prac specjaliste przy zachowaniu obowiazujacych
przepiséw.

[pt] Indica¢cdes importantes relativas a instalagdo/montagem

A instalagdo/montagem deve ser efectuada por um técnico espe-
cializado com qualificagdes para estes trabalhos, tendo em aten-
¢do os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul

Instalarea/montajul trebuierealizate de catre un specialist autorizat
pentru lucrdrile respective, respectandu-se prescriptiile valabile.

[ru] BaxxHble yKa3aHWA Mo NOAKNIOUEHUO/MOHTaXKY

MopknioueHe/MoHTaX JOMKHbI BbINOAHATb CNeLUanucTbl,
UMelolne oonyck K BbiMOJIHEHUIO TaKNX pa60T, npu cobniogeHuu
AeﬁCTBmeMX HOPM 1 npasun.

[sk] Dolezité pokyny tykajlice sa inStalacie/montize
In$talaciu/montaz musf realizovat odbornik s opravnenim na
vykon tychto préc, pricom musi dodrZovat platné predpisy.
[sl] Pomembni napotki za namestitev/montazo
Namestitev/montazo mora izvesti strokovnjak, pristojen za
tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] VaZna uputstva za ugradnju i montaZu

Ugradnju i montazu moraju da obave samo stru¢na lica ovlas¢ena
za izvodenje takvih radova koja ¢e postovati vazece propise.

[sv] Viktiga anvisningar for installation/montering
Installationen/monteringen maste utféras av en behérig och fack-
kunnig person enligt géllande foreskrifter.

[tr] Kurulum/Montaj ile ilgili 6nemli uyarilar
Kurulum/Montaj ¢aligmalari sadece yetkili bayiler tarafindan
asagida belirtilen talimatlar dikkate alinarak yapiimalidir.

[uk] BaxnnBi BKa3iBKM LWOAO YCTaHOBKU/MOHTaXy

YcTaHOBKY/MOHTaX MaloThb 34iACHIOBaTU paxiBLj, LLIO MaOTb O3BIN
Ha NPOBEeAEHHSA LIMX pobiT, i3 AOTPUMaHHA YMHHUX MPUMUCIB.

[zh] ZERFEHERET
WA SZ BRI AR IE IR LA T N RN SRR AT T3 -

araailifaus sl Laa cbada [ar]

At W 3l e e caally 4l g e paiadte O (e granilfyS Al o4 of cany
S gafiquai ok 13 pga 1S5 [fa]

QalS dn 55 b Ouigan 5 eual LIS Cpl alath dy Slaa 48 (o) 4d a (538 e g8 oy 5L safiaas
b ala) ada g e il ) e 4y

N0 / mgnn7? niuwn nrrnan [hel]

27 IRDINW WINZR DA T 7Y YNINNT7 NN NN / Mznnn
NP0 NRENN 72 170 7Y 7970 N

3 6720815246



Ersatzteilliste
Spare parts list

SIT 830T

9/2 - 26/4

8738890506.aa.RS-Brennervarianten AE134X

1

Brennervarianten AE134X
Burner versions AE134X

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

4 6720815246




Pos |Bezeichnung Bestell-Nr. Gasart i Bemerkungen

Description Ordering no. Gas type E Remarks
<
E
1 |AE134X-9/2 G20 SIT830T Ersatz 5272650 u
1 |AE134X-15/3 G20 SIT830T Ersatz 5272652 u
1 |AE134X-18/3 G20 SIT830T Ersatz 5272654 u
1 |AE134X-22/4 G20 SIT830T Ersatz 5272656 u
1 |AE134X-26/4 G20 SIT830T Ersatz 5272658 u
2 |AE134X-30/5 G20 VR4601CB 7 736 600 175 u
2 |AE134X-35/5 G20 VR4601CB 7 736 600 235 u
Umstt G134X-9 Erdgas LL (G25) "DE" 5593210 u
Umstt G134X-15/22/30 Erdgas LL(G25)"DE" 5593212 u
Umstt G134X-18/26/35 Erdgas LL (G25)"DE" 5593214 u
Umstt G134X-9 Propan (G31) "DE" 5593230 u
Umstt G134X-15/22/30 Propan (G31) "DE" 5593232 [ ]
Umstt G134X-18/26/35 Propan (G31) "DE" 5593234 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Brennervarianten AE134X
Burner versions AE134X

05.02.2015

6720815246




Ersatzteilliste

Spare parts list

8738890502.aa.RS-Umriist-Set Brenner AE134LP/AE134X

«,ho
PN
NI

%
7%
A7
: N
\kﬂw«ﬁd

NS
7
Y

9/2 - 26/4

SIT 830T

Atmospharischer Gasbrenner

AE134LP/AE134X

Umrist-Set Brenner AE134LP/AE134X
gas conversion kit AE134LP/AE134X

2

6720815246

05.02.2015



Pos |Bezeichnung Bestell-Nr. Gasart = Bemerkungen
Description Ordering no. Gas type § Remarks

w

<

5

3

o

<
1 |Umristset AE134LP-9/2 Eg-H auf AE134X 5181300 |
1 |Umristset AE134LP-15/3 Eg-H auf AE134X 5181302 u
1 |Umristset AE134LP-18/3 Eg-H auf AE134X 5181304 |
1 |Umristset AE134LP-22/4 Eg-H auf AE134X 5181306 u
1 |Umrlstset AE134LP-26/4 Eg-H auf AE134X 5181308 |
1 |Umristset AE134LP-30/5 Eg-H auf AE134X 5181310 u
1 |Umristset AE134LP-35/5 Eg-H auf AE134X 5181312 |
2 |Umrustset AE134LP 9-2 V1 5593300 u
2 |Umrustset AE134LP 15-3 V1 5593302 u
2 |Umrustset AE134LP 18-3 V1 5593304 u
2 |Umrustset AE134LP 22-4 V1 5593306 u
2 |Umrustset AE134LP 26-4 V1 5593308 u
2 |Umrustset AE134LP 30-5 V1 5593310 u
2 |Umrustset AE134LP 35-5V1 5593312 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Umrist-Set Brenner AE134LP/AE134X
gas conversion kit AE134LP/AE134X

05.02.2015

6720815246




Ersatzteilliste
Spare parts list

4 fiir 5 Glieder

7 far 2-4 Glieder

8738890503.aa.RS-Brennrost AE134LP

Erennrost tAE,:SiIC;ZLP Atmospharischer Gasbrenner
3 urner grate AE134LP/AE134X

A

05.02.2015 8 6720815246




Pos |Bezeichnung Bestell-Nr. Gasart = Bemerkungen

Description Ordering no. Gas type % Remarks
3
g
1 |Waé&rmeschutz Gasbrenner L=5M Ersatz verp 5181396 |
2 |Glasscheibe 30x30x3,3mm 7 747 021 876 u
3 |Schaulochrahmen G134 5176560 u

4 |Winkelflansch 1/2" kpl f VR4601 Ersatz 5176238 ] 30-35/5
5 |O-Ring Armatur V44 8718 584 784 u
6 |Zylinderschraube DIN912 M5x12 (10x) 63022871 u

7 |Winkelflansch 1/2"kpl f SIT830Arm Ersatz 5176239 u 9/2-26/4
8 |O-Ring D22,22x2,62mm 5483082 u
9 |Linsenschraube DIN7985 M4X12 5 8 A3K 5883284 |
10 |Dichtring 13x18x1,5 (5x) 8 718 584 808 u
11 |Druckmessdise G1/8" 8 718 584 783 u
12 |Dichtring 10x13,5x1,5 Cu 8 718 584 813 u
Umrustset AE134LP 9-2 V1 5593300 u
Umrustset AE134LP 15-3 V1 5593302 u
Umrustset AE134LP 18-3 V1 5593304 u
Umristset AE134LP 22-4 V1 5593306 u
Umrustset AE134LP 26-4 V1 5593308 u
Umrustset AE134LP 30-5 V1 5593310 u
Umrustset AE134LP 35-5 V1 5593312 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Brennrost AE134LP
burner grate AE134LP

3A

05.02.2015

6720815246




Ersatzteilliste
Spare parts list

7 far 2-4 Glieder

8738890507.aa.RS-Brennrost AE134X

3
B

Brennrost AE134X
burner grate AE134X

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

10

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart i Bemerkungen
Description Ordering no. Gas type E Remarks
<
g
1 |Brennrost AE134X 2Gld 5103766 u
1 |Brennrost AE134X 3Gld 5103768 u
1 |Brennrost AE134X 4Gld 5103770 u
1 |Brennrost AE134X 5GId 5103772 u
2 |Glasscheibe 30x30x3,3mm 7747 021 876 u
3 |Warmeschutz Gasbrenner L=5M Ersatz verp 5181396 |
4 |Winkelflansch 1/2" kpl f VR4601 Ersatz 5176238 | 30-35/5
5 |O-Ring Armatur V44 8 718 584 784 u
6 |Zylinderschraube DIN912 M5x12 (10x) 63022871 u
7 |Winkelflansch 1/2"kpl f SITB30Arm Ersatz 5176239 | | 9/2-26/4
8 |O-Ring D22,22x2,62mm 5483082 |
9 |Linsenschraube DIN7985 M4X12 5 8 A3K 5883284 |
10 |Dichtring 13x18x1,5 (5x) 8 718 584 808 u
11 |Druckmessdiise G1/8" 8718 584 783 u
12 |Dichtring 10x13,5x1,5 Cu 8 718 584 813 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Brennrost AE134X
burner grate AE134X

3B

05.02.2015

11

6720815246




Ersatzteilliste
Spare parts list

8738890504.aa.RS-Ziindbrenner AE134LP

4
A

Zundbrenner AE134LP
Pilot burner AE134LP

Atmospharischer Gasbrenner

AE134LP/AE134X

05.02.2015

12

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart = Bemerkungen
Description Ordering no. Gas type % Remarks
<
g
1 |Dichtring 13x18x1,5 (5x) 8 718 584 808 |
2 |Zundelektrode Ziindbrenner (2x) 8718 575962 0 u
3 |Uberwurfmutter D4 (2x) 8718584 775 u
4 |Schneidring D4 (2x). 8718 584 777 u
5 |Zlndgasdise Nr5 EG Furi 8 718 584 806 u
6 |Uberwachungselektrode Brenner (2x) | 8 718 576 009 0 u
7 |Isolierkapsel (2x) 8718 584 778 u
8 |Zundbr Set AE, nicht Multigas 8 718 585 342 u
9 |Zundkabel AE/AEM 63009561 u
10 |Zundgasdiise Nr5 EG MF 8 718 584 812 |
11 |lonisationsleitung AE 63014655 u
12 |Schrauben-Set M4x20 DIN7500 (4x) 7 747 001 216 u
12 |Schraube M5x16 A3K selbstfurch.(6x) | 8 718 584 804 u
13 |Distanzstiick 3mm (2x) 87185727550 u
14 |Zindgasleitung DA4 AE134 2+4GId 5176604 | SIT830T
14 |Zindgasleitung DA4 AE134LP 2+4Gld VR 5176730 | VR4601C
14 |Zundgasleitung DA4 AE134LP 3GId VR 5176732 | | VR4601C
15 |Zundgasleitung DA4 AE134LP 3GId 5176606 | SIT830T
16 |Zundgasleitung DA4 AE134LP 5GId 5176608 | BM762
17 |Zindgasverschraubung D4 Honeyw 63028198 ] VR4601C
18 |Zundgasverschraubung M10x1-d-4 5176552 | SIT830T
19 |Einschraubwinkel M10x1 -d=4 5176526 ] BM762

Atmospharischer Gasbrenner
AE134LP/AE134X

Zundbrenner AE134LP
Pilot burner AE134LP

4A

05.02.2015

13

6720815246




Ersatzteilliste
Spare parts list

SN
S
S

8738890508.aa.RS-Ziindbrenner AE134X

4
B

Zundbrenner AE134X
Pilot burner AE134X

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart = Bemerkungen
Description Ordering no. Gas type % Remarks

<
g

1 |Dichtring 13x18x1,5 (5x) 8 718 584 808 |

2 |Uberwurfmutter D4 (2x) 8718584 775 u

3 |Schneidring D4 (2x). 8718 584 777 |

4 |Zundgasdise Nr4 Eg 5802416 u 9/2

4 |Zundgasduse Nr5 EG Furi 8 718 584 806 u 15/3-35/5

5 |Zundelektrode Ziindbrenner (2x) 8718 575962 0 u

6 |Uberwachungselektrode Brenner (2x) | 8 718 576 009 0 u

7 |Schraube DIN7500 C M3x6 St A3K 8718584 776 u

8 |Distanzstiick 3mm (2x) 87185727550 u

9 |lIsolierkapsel (2x) 8718584 778 u

10 |Zundbr Set AE, nicht Multigas 8 718 585 342 u

11 |Zundkabel AE/AEM 63009561 u

12 |Zundgasdiise Nr4 Eg 5802416 u 9/2

12 |Zundgasdise Nr5 EG MF 8718584 812 u 15/3-35/5

13 |lonisationsleitung AE 63014655 u

14 |Schrauben-Set M4x20 DIN7500 (4x) 7 747 001 216 u

14 |Schraube M5x16 A3K selbstfurch.(6x) | 8 718 584 804 u

15 |Zindgasleitung AE134X 5GId BM gepriift 5181039 u

16 |Zundgasleitung AE134 5GId VR4601 5181066 u

17 |Zindgasleitung AE134X 3Gld 5181043 ] SIT830T

18 | Zindgasleitung AE134X 2+4Gld 5181042 u SIT830T

19 |Zundgasverschraubung D4 BM 63028197 u

20 |Kegelring D4 (5x). 8 718 585 536 u

21 |Zundgasverschraubung D4 Honeyw 63028198 u

22 |Zundgasverschraubung D4 SIT09-58-030 5481221 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Zundbrenner AE134X
Pilot burner AE134X

4B

05.02.2015

15

6720815246




Ersatzteilliste
Spare parts list

Tabelle 1: Verwendung der Hauptgasdiisen

Kessel- | Anzahl Hauptgasdisen-Durchmesser
grisse d?r Erdgas Erdgas
DYsen H G20 L G25
1/100 mm 1/100 mm
9/2 1 A 2,55 D 2,85
14/3 2 E 2,20 G240
18/3 2 A 2,50 D 2,75
22/4 3 D 2,25 H 2,50
26/4 3 A 2,50 D275
30/5 4 A 2,30 12,55
35/5 4 A 2,45 D 2,70

8738890505.aa.RS-Gasdilse AE134LP

5
A

Gasdlse AE134LP
gas nozzle AE134LP

Atmospharischer Gasbrenner

AE134LP/AE134X

05.02.2015

16

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart i Bemerkungen
Description Ordering no. Gas type E Remarks
<
g
1 |Hauptgasdise 2,55 Bohrung Swi6 48Ig 5484384 | G20 9/2
1 |Hauptgasduse D 2,25 Bohrung Sw16 5484488 ] G20 22/4
1 |Hauptgasduse D 2,70 Bohrung Sw16 5484508 ] G25 35/5
1 |Hauptgasdise D 2,75 Bohrung Sw16 5484512 | G25 18/3,26/4
1 |Hauptgasduse D 2,85 Bohrung Sw16 5484520 ] G259/2
1 |Hauptgasduse E 2,20 Bohrung Sw16 5484564 ] G20 14/3
1 |Hauptgasdiise G 2,40 Bohrung Sw16 5484624 | G25 14/3
1 |Hauptgasduse H 2,50 Bohrung Sw16 5484644 ] G25 22/4
1 |Hauptgasduse | 2,55 Bohrung Sw16 5484700 ] G25 30/5
1 |Hauptgasd 2,30 Bohrung SW16 48Ig 8 718 584 463 | G20 30/5
1 |Hauptgasd 2,45 Bohrung SW16 48Ig 8 718 584 464 | | G20 35/5
1 |Hauptgasduse @2,50 Sw16 48lg 8 718 589 420 u G20 18/3,26/4
2 |Dichtring 13x18x1,5 (5x) 8 718 584 808 u
Umstt G134LP-9 Erdgas LL(G25) "DE" 5593050 u
Umstt G134LP-18/26 Erdgas LL(G25) "DE" 5593052 u
Umstt G134LP-14 Erdgas LL(G25) "DE" 5593054 u
Umstt G134LP-22 Erdgas LL (G25) "DE" 5593056 [ |
Umstt G134LP-30 Erdgas LL(G25) "DE" 5593058 | |
Umstt G134LP-35 Erdgas LL (G25) "DE" 5593060 ]

Atmospharischer Gasbrenner
AE134LP/AE134X

Gasdise AE134LP
gas nozzle AE134LP

S5A

05.02.2015

17

6720815246




Ersatzteilliste
Spare parts list

Tabelle 1: Verwendung der Hauptgasdiisen

S

SN

N
S

S
SN
<\
S

Kessel- | Anzahl Hauptgasdiisen-Durchmesser
grésse d‘?‘.r Erdgas Erdgas Fliissiggas
DYsen H G20 L G25 P G31
1/100 mm 1/100 mm 1/100 mm
9/2 1 A 2,55 D 2,80 A 1,70
15/3 2 A 2,35 N 2,60 A 1,55
18/3 2 A 245 D 2,70 A 1,65
22/4 3 A 2,35 N 2,60 A 155
26/4 3 A 2,45 D 2,70 A 1,65
30/5 4 A 2,35 N 2,60 A 155
35/5 4 A 2,45 D 2,70 A 1,65

8738890509.aa.RS-Gasdiise AE134X

B

Gasdise AE134X
5 gas nozzle AE134X

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

18

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart = Bemerkungen
Description Ordering no. Gas type % Remarks
<
g
1 |Hauptgasdise 2,35 Bohrung Sw16 48Ig 5484368 | G20 15/3,22/4,30/5
1 |Hauptgasdise 2,55 Bohrung Sw16 48Ig 5484384 ] G20 9/2
1 |Hauptgasduse D 2,70 Bohrung Sw16 5484508 ] G25 18/3,26/4,35/5
1 |Hauptgasduse D 2,80 Bohrung Sw16 5484516 ] G259/2
1 |Hauptgasdiise N 2,60 Bohrung Sw16 5484788 | G25 15/3,22/4,30/5
1 |Hauptgasd 1,55 Bohrung SW16 48Ig 8 718 584 350 | G31 15/3,22/4,30/5
1 |Hauptgasd 1,65 Bohrung SW16 48Ig 8 718 584 462 | | G31 18/3,26/4,35/5
1 |Hauptgasd 2,45 Bohrung SW16 48lg 8 718 584 464 ] G20 18/3,26/4,35/5
1 |Hauptgasdl,70 Bohrung SW16 48 Ig 8 718 584 786 | | G319/2
2 |Dichtring 13x18x1,5 (5x) 8 718 584 808 u
Atmospharischer Gasbrenner Gasdise AE134X
AE134L P/AE134X gas nozzle AE134X

05.02.2015 19 6720815246




Ersatzteilliste
Spare parts list

G 134LP @

SIT 830T

8738890510.aa.RS-Gasarmatur SIT830T

6
A

Gasarmatur SIT830T
Gas valve SIT830T

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

20

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart = Bemerkungen
Description Ordering no. Gas type % Remarks
3
g
1 |Armatur SIT830 T f 134LP/134X Ersatz 5181202 ] 9/2-26/4
2 |Zundgasverschraubung M10x1-d-4 5176552 u
3 |O-Ring D22,22x2,62mm 5483082 |
4 |Anschlussteile f SIT830 G134LP 5181244 u
5 |Dichtung D27x38x2 DVGW zugel 8 718 584 801 u
6 |Anschlussteile f SIT830 G134X u VM Brenn 5181248 | |
7 |Dichtung D21x30x3, DVGW-zugel 5959282 u
8 |Gasanschlussrohr 3/4" LP 2-4GId 87185732720 u SIT830T
9 |GasanschluBrohr AE/AEM 134 V3 7 747 018 821 | 9/2-26/4 SIT830T
11 |Winkelflansch 1/2"kpl f SIT830Arm Ersatz 5176239 u 134LP/X 9/2-26/4
12 |Linsenschraube DIN7985 M4X12 5 8 A3K 5883284 ]

Atmospharischer Gasbrenner
AE134LP/AE134X

Gasarmatur SIT830T
Gas valve SIT830T

6A

05.02.2015

21

6720815246




Ersatzteilliste
Spare parts list

BM 762-012

G134 LP

e
Q< .

8738890511.aa.RS-Gasarmatur BM762-012

6
B

Gasarmatur BM762-012
Gas valve BM762-012

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

2 2 6720815246




Pos |Bezeichnung Bestell-Nr. Gasart i Bemerkungen
Description Ordering no. Gas type E Remarks
<
g
1 |Armatur BM762-012 134LP/X/234X 5181205 u 30/5-35/5
2 |O-Ring Armatur V44 8718 584 784 u
3 |Anschlussteile f BM762-012 G134LP 5181240 u
4 |Dichtung D27x38x2 DVGW zugel 8 718 584 801 u
5 |Einschraubwinkel M10x1 -d=4 5176526 u
6 |Anschlussteile f BM762-012 G134X Ersatz 5181246 | |
7 |O-Ring 26,57x3,53 DVGW-zugel (5x) | 8 718 589 159 ]
8 |Dichtung D21x30x3, DVGW-zugel 5959282 u
9 |Kegelring D4 (5x). 8 718 585 536 u
10 |ZUndgasverschraubung D4 BM 63028197 u
11 |Gasanschlussrohr 3/4" 8 718 576 033 u 134LP 30/5-35/5 BM762
12 |GasanschluRrohr AE/AEM 134 V3 7 747 018 821 u 9/2-26/4 BM762
14 |Winkelflansch 1/2" kpl f VR4601 Ersatz 5176238 u
15 |Zylinderschraube DIN912 M5x12 (10x) 63022871 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Gasarmatur BM762-012
Gas valve BM762-012

6B

05.02.2015

23

6720815246




Ersatzteilliste
Spare parts list

8738890512.aa.RS-Gasarmatur VR4601

6
C

Gasarmatur VR4601
Gas valve VR4601

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

24

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart i Bemerkungen
Description Ordering no. Gas type E Remarks
<
g
1 |Armatur VR4601C f G134LP 87185729940 |
1 |Armatur VR4601CB f 8 718 585 343 u 134X
2 |Zundgasverschraubung D4 Honeyw 63028198 u
3 |O-Ring Armatur V44 8 718 584 784 u
4 |Anschlussteile f VR4601C G134LP 5181242 u
5 |Dichtung D21x30x2, DVGW-zugel 5959280 u
6 |Anschlussteile f VR4601C Ersatz 5181250 |
7 |O-Ring 26,57x3,53 DVGW-zugel (5x) | 8 718 589 159 u
8 |Dichtung D21x30x3, DVGW-zugel 5959282 u
9 |Gasanschlussrohr 1/2" 8 718 576 032 u 134LP VR4601C
10 |GasanschluRrohr AE/AEM 134 V3 7 747 018 821 u 9/2-26/4 VR4601C
12 |Abdeckung Stecker f Armatur 5176493 u
13 |Winkelflansch 1/2" kpl f VR4601 Ersatz 5176238 u
14 |Zylinderschraube DIN912 M5x12 (10x) 63022871 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Gasarmatur VR4601
Gas valve VR4601

6C

05.02.2015

25

6720815246




Ersatzteilliste
Spare parts list

Y \ N
<) )

W,
[N _

8738890513.aa.RS-Brennersteuerung G102wW

Brennersteuerung G102W
burner control G102W

Atmospharischer Gasbrenner
AE134LP/AE134X

05.02.2015

26

6720815246




Pos |Bezeichnung Bestell-Nr. Gasart = Bemerkungen
Description Ordering no. Gas type % Remarks

<

g
1 |Brennersteuerung G102W S02 5249828 u
2 |Anschlussleitung Atm Gasbr 950 verp 5181482 u
3 |Anschlussklemme 7-polig BR | griin 7 747 023 989 u
4 |Anschlussleitung Magnetventil 800 5181478 u
5 |Zundleitung FZLK 1,00 03/43 850 5493163 u
6 |Anschlussleitung Taktziinder 800lg 5181476 u
7 |Gasf-Autom DKG-972-N-21 kpl V2 8718 584 072 |
8 |Sockel S 98 9-polig Nr 75300 8 718 584 802 u
9 |Kabelklemmplatte 8 718 584 810 u
10 |Gasf-Autom DKG-972-N-21 V2 8718 584 071 u
11 |Gasf-Autom Landis&Gyr LGA kpl 5176616 u
12 |Sockel f LGA/LOA 5483130 u
13 |Kabeldurchfihrung LGA/LOA 8 718 584 809 u
14 |Gasf-Autom LGA 63191 A27 8718 573 621 u
15 |Taktziind-Einr E3713/5 S03 63032802 u

Atmospharischer Gasbrenner
AE134LP/AE134X

Brennersteuerung G102W
burner control G102W

05.02.2015

27

6720815246




Ubersetzungsliste
List of translations

Pos

Description

Element of construction

Gas burner9/2 EE-H with SIT830 T - gas

Gas burner 15/3 EE-H with SIT830 T -

Gas burner 18/3 EE-H with SIT830 T -

Gas burner 22/4 EE-H with SIT830 T -

Gas burner 26/4 EE-H with SIT830 T -

AE134X-30/5 G20 VR4601CB spare part

NN R|[R(R[(R| Rk

AE134X-35/5 G20 VR4601CB spare part

Gas type conversion parts 9/2

Gas type conversion parts 15/3, 22/4

Gas type conversion parts 18/3, 26/4

Gas type conversion parts 9/2

Gas type conversion parts 15/3, 22/4

Gas type conversion parts 18/3, 26/4

Element of construction

Retrofitting kit with Gas burner 9/2

Retrofitting kit with Gas burner 15/3

Retrofitting kit with Gas burner 18/3

Retrofitting kit with Gas burner 22/4

Retrofitting kit with Gas burner 26/4

Retrofitting kit with Gas burner 30/5

Retrofitting kit with Gas burner 35/5

Retrofitting kit burner tray 9/2

Retrofitting kit burner tray 15/3

Retrofitting kit burner tray 18/3

Retrofitting kit burner tray 22/4

Retrofitting kit burner tray 26/4

Retrofitting kit burner tray 30/5

NINININNNNRRIRPIRPIRPIRPIREPIN

Retrofitting kit burner tray 35/5

w
>

Element of construction

Thermal insulation Burner label 5m long

Glass pane 30x30x3,3mm repl pack

Frame Viewing hole

Flange angular 1/2" with O-ring and

O-ring HON V44

Cylinder head screw DIN912 M5x12 (10x)

Angle flange 1/2" with O-ring and Screws

O-ring D22,22x2,62mm

© O NOO|0O |~ WIN|F

Pan-head screw DIN7985-M4x12-5.8-A3K

=
o

Washer 13x18x1,5 (5x)

=
[

Pressure tapping G1/8"

=
N

Washer 10x13,5x1,5 Cu

Retrofitting kit burner tray 9/2

Retrofitting kit burner tray 15/3

Retrofitting kit burner tray 18/3

Retrofitting kit burner tray 22/4

Retrofitting kit burner tray 26/4

Retrofitting kit burner tray 30/5

Retrofitting kit burner tray 35/5

Element of construction

Burner tray 2 Sections

Burner tray 3 Sections

Burner tray 4 Sections

Burner tray 5 Sections

Glass pane 30x30x3,3mm repl pack

Thermal insulation Burner label 5m long

AlW(N|R|(R|R|R

Flange angular 1/2" with O-ring and

05.02.2015 2 8

6720815246




Ubersetzungsliste
List of translations

Description

O-ring HON V44

Cylinder head screw DIN912 M5x12 (10x)

Angle flange 1/2" with O-ring and Screws

O-ring D22,22x2,62mm

Pan-head screw DIN7985-M4x12-5.8-A3K

Washer 13x18x1,5 (5x)

Pressure tapping G1/8"

Washer 10x13,5x1,5 Cu

Element of construction

Washer 13x18x1,5 (5x)

Ignition electrode Burner (2x)

Union nut D4mm (2x)

Cutting ring D4mm (2x)

Nozzle pilot gas Nr5 EG Furi

monitoring electrode Pilot burner (2x)

Insulating casing (2x)

Pilot burner service kit AE

O o N~ W[IN|F

Ignition cable AEM

=
o

Pilot gas orifice no. 5 natural gas MF

=
[

ionisation cable AE

=
N

Screw DIN7500 M4x20 A3K kit

=
N

screw M5x16 A3K self-tapping (6x)

=
w

Spacer piece 3mm (2x)

=
S

Pilot gas line for 2 and 4 Sections

=
S

Pilot gas line for 3 Sections with VR

=
[é)]

Pilot gas line for 3 Sections with SIT

=
]

Pilot gas line for 5 Sections with BM

=
~

Pilot gas connection Honeyw. DAmm

=
[ee]

Pilot gas screw connection M10x1/D4

=
©

Elbow M10x1 / D4

N
vs]

Element of construction

Washer 13x18x1,5 (5x)

Union nut D4mm (2x)

Cutting ring D4mm (2x)

Pilot gas orifice Nr.4 Natural gas

Nozzle pilot gas Nr5 EG Furi

Ignition electrode Burner (2x)

monitoring electrode Pilot burner (2x)

Screw DIN7500 C M3x6 St A3K packed

Spacer piece 3mm (2x)

O o NoOO|O |~ WIN|PF

Insulating casing (2x)

=
o

Pilot burner service kit AE

=
[

Ignition cable AEM

=
N

Pilot gas orifice Nr.4 Natural gas

=
N

Pilot gas orifice no. 5 natural gas MF

=
w

ionisation cable AE

=
i

Screw DIN7500 M4x20 A3K kit

=
i

screw M5x16 A3K self-tapping (6x)

=
[&)]

Pilot gas line AE134X 5sect BM tested

=
]

Pilot gas line for 5 Sections with VR

=
~

Pilot gas line for 3 Sections with SIT

=
[ee]

Pilot gas line for 2 and 4 Sections

=
©

Pilot gas connection BM D4mm

N
o

Bevel ring D 4mm (5x)

N
[y

Pilot gas connection Honeyw. D4mm

N
N

Pilot gas connection D4 Sit

05.02.2015 2 9

6720815246




Ubersetzungsliste
List of translations

Pos

Description

5A

Element of construction

Main gas orifice A 2,55mm Dirilled hole

Main gas orifice D 2,25mm Drilled hole

Main gas orifice D 2,70mm Drilled hole

Main gas orifice D 2,75mm Drilled hole

Main gas orifice D 2,85mm Drilled hole

Main gas orifice E 2,20mm Dirilled hole

Main gas orifice G 2,40mm Dirilled hole

Main gas orifice H 2,50mm Drilled hole

Main gas orifice | 2,55mm Drilled hole

Main gas orifice 2,30mm Drilled hole

nozzle 2,45mm

gas nozzle @2,50 Sw1l6 48lg

NI e N N N L L

Washer 13x18x1,5 (5x)

Gas type conversion parts EE-H shorten

[4)]
vs]

Element of construction

Main gas orifice 2,35mm Drilled hole

Main gas orifice A 2,55mm Dirilled hole

Main gas orifice D 2,70mm Drilled hole

Main gas orifice D 2,80mm Drilled hole

Main gas orifice N 2.60mm

Main gas orifice 1,55mm Drilled hole

nozzle 1,65mm

nozzle 2,45mm

Nozzle 1,70 Drill SW16 48 Ig

IR e e e e e e

Washer 13x18x1,5 (5x)

o
>

Element of construction

Gas control valve SIT 830 T for 9/2-26/4

Pilot gas screw connection M10x1/D4

O-ring D22,22x2,62mm

Connection parts G 134LP

Seal D27x38x2 DVGW packed

Gas control valve connection parts

Gasket D21x30x3mm DVGW permitted

Connector Gas Pipe 3/4" LP

© 0N |~ WIN|F

gas connection pipe AE/AEM 134 V3

Angle flange 1/2" with O-ring and Screws

Pan-head screw DIN7985-M4x12-5.8-A3K

Element of construction

Gas control valve BM 762-012

O-ring HON V44

Connection parts G 134LP

Seal D27x38x2 DVGW packed

Elbow M10x1 / D4

Connection parts G 134X

o-ring 26,57x3,53 DVGW (5x)

Gasket D21x30x3mm DVGW permitted

© O NOO|0 || WIN|F

Bevel ring D 4mm (5x)

=
o

Pilot gas connection BM D4mm

=
[

gas connection 3/4

=
N

gas connection pipe AE/AEM 134 V3

=
i

Flange angular 1/2" with O-ring and

=
[&)]

Cylinder head screw DIN912 M5x12 (10x)

Element of construction

(2]
=10

Armature VR4601C f G134LP

gas valve VR4601CB

Pilot gas connection Honeyw. D4mm

05.02.2015 3 0

6720815246




Ubersetzungsliste
List of translations

Description

O-ring HON V44

Connection parts G 134LP

Gasket flat 21x30x2 DVGW-zugel

Connection parts

o-ring 26,57x3,53 DVGW (5x)

Gasket D21x30x3mm DVGW permitted

gas connection 112

gas connection pipe AE/AEM 134 V3

Cover plug

Flange angular 1/2" with O-ring and

Cylinder head screw DIN912 M5x12 (10x)

Element of construction

Burner control G 102W

connecting lead 950mm

Connector 7-pole BR | green

Connecting cable for Solenoid valve

Connecting cable for ignition FZLK 1,00

Connecting cable for Timed ignition

Burner control box DKG-972-N-21 cpl V2

Socket S 98 9-polig Nr 75300 packet

O o NOO|O |~ WIN PN

Cable terminal plate

=
o

Burner control box DKG-972-N-21, V2

=
[

Kit automatic gas firing unit L&S LGA

=
N

Base for LGA/LOA company L&S

=
w

Cable gland LGA/LOA

=
S

Gas firing unit LGA 63191 A27

=
(&)

Igniter- E3713/5 S03

05.02.2015

31

6720815246




Geratetypen
Types of appliances

Gerat Bestell-Nr. Land Bemerkungen
Appliance Ordering no. Country Remarks
AE134 LP/ AE134 X 99909032 Deutschland, ltalien,Polen,Russland, Tsche

05.02.2015

32

6720815246




05.02.2015 33
6720815246



05.02.2015 34
6720815246



05.02.2015 35
6720815246



Bosch Thermotechnik GmbH
SophienstralBe 30-32
D-35576 Wetzlar
www.buderus.de

05.02.2015

36

Buderus

6720815246



